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Summary of Test

Tests were conducted to deterwine the minimum emergy MDY that would effectively
deploy the rear cover plate from the TX-53 sfterbody. From these tests it was
found that 12gr/ft MDF would deploy the cover satisfactorily, however, the
inner flange of the MDF groove still sheared off.

Object of Test

The object of this test was to determine the minimm snergy MDF that will
effectively deploy the cover plate from the TX-33 afterbody.

Authorization for Tast

This test was requested in = Work Crder Authorizaticn from B. I. Bruce 7117
to E. H. Copeland, 7321, dated 4-12-61. D. K. Buchanan, 7321 was the test
project enginscr.

8at . Jeat
Setup for the test vunms is showm im Fig. 1.

Seven and 12gr/f¢ MOF vas used in these tests with a Dupont X257D detometor
to detonate the IDF.

o {nstrumentaticn wus used.
Procadure

Thres Cest runs wore usde at the ssell explosive cite in Are III. Test Ho.
1 and 2 used 7gx/ft MDP to deploy the covar, Test Bo. 3 used 12gr/ft NOF
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Results
The results of Test Ko. 1 axe shown in Fig. 2.

In Test ¥o. 1 the cover did not deploy, only & out of 16 balir zhezred thru
the counter-susk flenge on the shear ring. Whem choeckiag the two remaining
sgheay rings, it w2z foumd that the counter-gsunk flenge was ovaer aize .015%.
Ian Test Ho. 2 the over size flange wzr corrected and the cover was deploved,
Tha regults of Test No. 2 are shown in Fig. 3. In Test No. 2 ths over zize
flange was again corrected and the cover deployed satiecfactorily, hewever,

the inuer fleonge of the MDF groove was sheared off. The results of Test No.

-

3 sre showm im Fig. 4.

Conclusicng and Recommendationz

From these teats it was corcluded that the 12gr/ft MDF would deploy the cover
satigfactorily, 7gr/ft MD¥ would deploy the cover, however, it was not de-
ployed with sufficient energy. A wmodiffcation will have to be mnde to stop
the ipner flenge of the MDF groove from shearing.

2 il ) RlepForen

W. HOFFMAN - 7321-1

Wake Bruchasess

7321 Project Engineer: DALE BUCHANAN - 7321-5
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